
   

 

   

 

Wastewater Utility Plan 

Town of Erie 

Erie, CO 

August 20, 2020 

 

 
 
 
 
 
 
 
 
 
 
 

  

   

 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | i 

Contents 

Executive Summary ....................................................................................................................................................... 1 

Purpose ............................................................................................................................................................... 1 

Scope 1 

Planning Period ................................................................................................................................................... 1 
[...]
Influent, Flow Influent, TSS Loading



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 9 

As shown on Figure 2-7 and Figure 2-8, ammonia and total phosphorus loadings have also been widely 

varied but there is a general trend where concentrations have increased over the years. Total 

phosphorus data is not available beyond May of 2018, therefore the timeline for Figure 2-8 only spans 

from the beginning of 2016 to May of 2018.  

 

Figure 2-7. NWRF Influent and Ammonia Loading 

 

Figure 2-8. NWRF Influent and TP Loading 

0

200

400

600

800

1000

1200

1400

0.00

0.50

1.00

1.50

2.00

2.50

3.00

Jan-16 Jul-16 Jan-17 Jul-17 Jan-18 Jul-18 Jan-19 Jul-19 Jan-20

lb
/d

ay

M
G

D

Influent, Flow Influent, Ammonia

0

50

100

150

200

250

300

350

400

0.00

0.50

1.00

1.50

2.00

2.50

3.00

Jan-16 Jul-16 Jan-17 Jul-17 Jan-18

lb
/d

ay

M
G

D

Influent, Flow Influent, TP



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 10 

Figure 2-9 shows the daily influent flow and total inorganic nitrogen values for the Erie NWRF from the 

beginning of 2016 through the end of 2019. Wastewater influent TIN loading is widely varied 

throughout the year, but it appears to loosely coincide with the general pattern of influent flows.  

 

Figure 2-9. NWRF Influent and TIN Loading 

As demonstrated in Table 2-2, the influent concentrations for ammonia have consistently risen over 

the past five years while BOD and TSS have shown a decrease in concentrations. TIN and TP seem to 

vary, however the trends are inconclusive due to the limited number of datasets available at this time.   

2.2.1.1 Assessment of Infiltration & Inflow  

The Town’s collection system is relatively new and consists of mostly PVC pipe. Older portions of the 

system have been CIPP lined to prevent I&I issues. In August of 2020, a new Wastewater Collection 

System Master Plan was developed for the Town of Erie by Merrick and Company (Merrick). The plan 

conducted a comprehensive assessment of the existing wastewater collection system and included an 

evaluation of I&I contributions to peak loadings experienced by the collection system. A copy of the 

Wastewater Collection System Master Plan has been provided in Appendix B.  

HDR also performed a preliminary assessment of estimated I&I contributions at the Erie NWRF by 

comparing production values from the Town of Erie’s water treatment plant to the quantity of 

wastewater received by the NWRF. HDR found that the quantity of clean water produced by the water 

treatment plant is typically greater than the quantity of wastewater received by the NWRF. The 

calculations for estimating I&I are summarized in Table 2-3 below. Calculations that returned negative 

values for estimated I&I flows were reported as zero instead. As shown in Table 2-3, nearly all 

estimated I&I flows at the NWRF were reported as zero. Therefore, the preliminary assessment 

suggests that I&I is an unlikely issue for the Town of Erie.  

0

2

4

6

8

10

12

14

16

0.00

0.50

1.00

1.50

2.00

2.50

3.00

Jan-16 Jul-16 Jan-17 Jul-17 Jan-18 Jul-18 Jan-19 Jul-19 Jan-20

lb
/d

ay

M
G

D

Influent, Flow Influent, TIN



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 11 

Table 2-3. Historical Estimated Infiltration and Inflow 

 

EPA has also developed a guideline for determining the amount of I&I that is considered excessive for 

municipalities. The national average dry weather flow has been established as 120 gpcd. This value is a 

standard value which includes domestic wastewater flow, infiltration, and nominal industrial and 

commercial flows. EPA recommends that the national average dry weather flow value be used as an 

indicator for determining whether I&I is considered excessive at a municipality. Per the guidelines, if 

the average daily flow per capita for a wastewater treatment plant is less than 120 gpcd, then the 

amount of I&I occurring is considered non-excessive, and further infiltration analysis is not required.  

Table 2-4 summarizes the historical influent flow at the Erie NWRF. As shown in the table, the average 

daily influent flows have been less than 63 gpcd for the past three and a half years. These flows are 

significantly less than the EPA mandated value of 120 gpcd, and therefore indicate the Town of Erie 

does not have an excessive I&I issue. Per EPA guidelines, further I&I studies are not needed.  

Table 2-4. Historical Influent Flows for I&I Assessment 

 

WTP 

Flows

(gpcd)

NWRF 

Flows 

(gpcd)

 I&I 

Flows

(gpcd) 

WTP 

Flows

(gpcd)

NWRF 

Flows 

(gpcd)

 I&I 

Flows

(gpcd) 

WTP 

Flows

(gpcd)

NWRF 

Flows 

(gpcd)

 I&I 

Flows

(gpcd) 

WTP 

Flows

(gpcd)

NWRF 

Flows 

(gpcd)

 I&I 

Flows

(gpcd) 

Jan 56 55 0 63 59 0 60 58 0 56 54 0

Feb 54 56 2 57 55 0 54 59 5 52 55 2

Mar 61 52 0 58 57 0 53 59 6 56 56 0

Apr 93 56 0 71 54 0 68 57 0 71 62 0

May 121 64 0 129 58 0 107 57 0 186 62 0

Jun 257 61 0 260 57 0 189 54 0 244 60 0

Jul 287 57 0 262 59 0 214 56 0 294 58 0

Aug 224 57 0 243 60 0 258 57 0

Sep 214 55 0 225 58 0 226 49 0

Oct 72 56 0 85 59 0 85 52 0

Nov 58 57 0 58 58 0 50 51 2

Dec 62 60 0 57 59 1 54 55 1

Month

Estimated Infiltration & Inflow (I&I)
2017 2018 2019 2020

  Note: I&I is estimated by subtracting the clean water produced (WTP Flows) from the influent wastewater received (NWRF Flows). 

  Equation: NWRF Flow (gpcd) - WTP Flow (gpcd) = I&I (gpcd)

  Example Calculation (July, 2020): 58 gpcd - 294 gpcd = -235 gpcd, which is reported as zero in the table above. 

NWRF 

Influent 

(MGD)

Population

 NWRF 

Influent 

(gpcd) 

NWRF 

Influent 

(MGD)

Population

 NWRF 

Influent 

(gpcd) 

NWRF 

Influent 

(MGD)

Population

 NWRF 

Influent 

(gpcd) 

NWRF 

Influent 

(MGD)

Population

 NWRF 

Influent 

(gpcd) 

Jan 1.37 25,000 55 1.52 26,000 59 1.58 27,000 58 1.53 28,500 54

Feb 1.41 25,000 56 1.44 26,000 55 1.59 27,000 59 1.55 28,500 55

Mar 1.29 25,000 52 1.47 26,000 57 1.59 27,000 59 1.58 28,500 56

Apr 1.41 25,000 56 1.39 26,000 54 1.53 27,000 57 1.76 28,500 62

May 1.60 25,000 64 1.50 26,000 58 1.54 27,000 57 1.78 28,500 62

Jun 1.52 25,000 61 1.49 26,000 57 1.45 27,000 54 1.71 28,500 60

Jul 1.41 25,000 57 1.53 26,000 59 1.53 27,500 56 1.66 28,500 58

Aug 1.43 25,000 57 1.56 26,000 60 1.56 27,500 57

Sep 1.37 25,000 55 1.51 26,000 58 1.36 27,500 49

Oct 1.41 25,000 56 1.54 26,000 59 1.42 27,500 52

Nov 1.44 25,000 57 1.51 26,000 58 1.41 27,500 51

Dec 1.49 25,000 60 1.52 26,000 59 1.52 27,500 55

2018 2019 2020

Erie NWRF Influent Flows

Month

2017



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 12 

 Current Effluent Limitations (PELs) 

The NWRF is permitted by the WQCD to discharge treated wastewater effluent to Boulder Creek per 

Colorado Discharge Permit System (CDPS) No. CO-0048445. The discharge permit was set to expire on 

January 31, 2016, however it has been administratively extended.  

The SWRF is permitted to discharge treated wastewater effluent to Coal Creek per CDPS No. 

CO0045926. This discharge permit was set to expire on September 30, 2016, however, it has also been 

administratively extended. A copy of both discharge permits is included in Appendix C.   

In September of 2019, the Town requested a review by CDPHE of PELs developed for the Erie NWRF. 

The PELs were received from CDPHE on April 23, 2020 and are included in Appendix D. A summary of 

the PEL values are provided in Table 2-5. 

Table 2-5. Primary Effluent Limits for the Erie NWRF 

Preliminary Effluent Limits for Evaluation under the Site Approval Process  
Discharge to Boulder Creek at Design Flow of 3.03 MGD 

Parameter Technology Based Limitations 

BOD5 45 (7-day average), 30 (30-day average) 

BOD5 (% removal) 85 (30-day average) 

Total Suspended Solids (mg/L) 45 (7-day average), 30 (30-day average) 

TSS (% removal) 85 (30-day average) 

Oil and Grease (mg/L) 10 (maximum) 

pH (s.u.) 6.5-9.0 (minimum-maximum) 

Parameter WQBEL 

Temp DM and Temp MWAT (°C) March-Nov* 28.6 (DM), 27.5 (MWAT) 

Temp DM and Temp MWAT (°C) Dec-Feb* 25.2 (DM), 13.8 (MWAT) 

E. coli (#/100 ml) 124 (7-day geomean) 

TRC (mg/l) 0.023 (DM), 0.015 (30-day average) 

Total Inorganic Nitrogen as N (mg/l) NA 

NH3 as N, Tot (mg/l) Jan 4.8 (DM) 

NH3 as N, Tot (mg/l) Feb 2.8 (DM) 

NH3 as N, Tot (mg/l) Mar 3.3 (DM), 3.1 (30-day average) 

NH3 as N, Tot (mg/l) Apr 2.9 (DM) 

NH3 as N, Tot (mg/l) May 2.3 (DM) 

NH3 as N, Tot (mg/l) Jun 3.8 (DM) 

NH3 as N, Tot (mg/l) Jul 2.0 (DM) 

NH3 as N, Tot (mg/l) Aug 1.9 (DM) 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 13 

NH3 as N, Tot (mg/l) Sep 2.1 (DM) 

NH3 as N, Tot (mg/l) Oct 4.4 (DM) 

NH3 as N, Tot (mg/l) Nov 9.0 (DM) 

NH3 as N, Tot (mg/l) Dec 7.8 (DM) 

(DM)  - Daily Maximum 
(MWAT) – Maximum Weekly Allowable Temperature 

 Existing Wastewater Treatment System 

 Description of Existing Treatment System 

The existing treatment facility is designed to treat 1.95 MGD and the most recent upgrades were 

completed in 2017. The basic treatment components include: 

 Headworks 

 Biological Treatment with Integrated Fixed Film Activated Sludge 

 Secondary Clarifiers 

 Disc Filter 

 UV Disinfection 

 Alkaline Biosolids Stabilization with Lime 

 Biosolids Drying 

2.3.1.1 System Schematic, Flow Diagram showing inputs, and waste streams 

Figure 2-10 provides a flow schematic of the existing Erie NWRF. Figure 2-11 shows an aerial 

image of the facility highlighting the major components.



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 14 

 

Figure 2-10. Process Schematic of Existing Erie NWRF



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 15 

 

Figure 2-11. Aerial View of the Erie NWRF 

Headworks 

Reuse Pump 

Station 

Admin 
UV & 

Dewatering 

Secondary 

Clarifiers 

IFAS Trains 

Outfall to 

Boulder Creek 

Outfall to Reuse 

Reservoir 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 16 

In 2017, an upgrade was completed for several miscellaneous processes at the NWRF. The following 

information summarizes individual treatment system processes currently in service at the NWRF: 

UNIT PROCESS    DESIGN CONDITIONS 

1. INFLUENT PUMP STATION 

A. Influent Pumps 

 Type    Self-Priming Centrifugal 

 Number   3 

 Capacity   2.89 MGD per pump 

 Horse Power   30 HP 

 Firm Capacity   5.8 MGD (with one pump out of service) 
 

2. HEADWORKS 

A. Barscreen 

 Type    Mechanical (1), Manual (1) 

 Number   2 

 Capacity   4.3 MGD 

 Bypass    Manual Barscreen 

 Discharge   Ground Level to Screenings Dumpster  
 

B. Screenings Compactor 

 Type    Spiral Press 

 Number   2 

 Capacity   99 ft3 /hr of wet screenings 

 Discharge   Ground Level Screenings Dumpster 
 

C. Grit Removal 

 Type    Collection Basin with Trays 

 Number   1 

 Capacity   4.2 MGD 

 Discharge   Grit Pump 
 

D. Grit Pumping 

 Type    Self-Priming Centrifugal 

 Number   1 

 Capacity   314 gpm  

 Discharge   Grit Dewaterer 
 

E. Grit Clarifier/Dewaterer 

 Type    Slurry Cup with Dewatering Belt 

 Number   1 

 Capacity   200 gpm  

 Discharge   Ground Level Grit Dumpster 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 17 

 
3. INTEGRATED FIXED-FILM ACTIVATED SLUDGE (IFAS) SYSTEM 

A. Anaerobic Zones 

 Number of Basins  2 

 Number of Passes  2 

 Volume (Per Basin)  77,000 Gal 

 Water Depth   18.5 ft 

 Number of Mixers  2 

 Max. Month Flow @ Design 1.95 MGD 

 RAS Flow @ Design  2.30 MGD 

 IR Flow @ Design  7.8 MGD 

 Number of Mixers Per Train 2 
 

B. Anoxic Zones 

 Number of Basins  2  

 Number of Passes  2 

 Volume (Each)   111,000 Gal 

 Number of Mixers Per Train 2 
 

C. Aerobic Zones 

 Number of Basins  4 (2 per train)  

 Volume (Each)   174,500 Gal 

 Water Depth    17.5 ft 

 Max month air requirement 5,000 SCFM 
 

D. Blowers 

 Type    High Speed Turbo 

 Number   3 

 Capacity   1 @  3,885 scfm, 2 @ 3,500 scfm each 

 Horsepower   1 @ 200 HP, 2 @ 170 HP 

 Firm Capacity   7,385 scfm 
 

4. SECONDARY CLARIFIERS 

A. Secondary Clarifiers    

 Number   2 

 Volume (Each)   420,760 Gal 

 Diameter   70 Feet  

 Depth (swd)   13.7 Feet 
 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 18 

5. SLUDGE PUMPS 

A. Return Activated Sludge 

 Type    Self-Priming Centrifugal 

 Number   2 

 Design Capacity   1,900 gpm @ 10 ft TDH, each 

 Firm Capacity    3,800 gpm (Includes Swing Pump) 

 Motor HP    15 HP, Each 
B. Internal Recycle/Swing  

 Type    Self-Priming Centrifugal 

 Number   3 

 Design Capacity   2,777 gpm @ 21 ft TDH, each 

 Firm Capacity    5,554 gpm (Includes Swing Pump) 

 Motor HP    30 HP, Each 
 

C. Solids Handling Pumps 

 Type    Self-Priming Centrifugal 

 Number   3 

 Design Capacity    350 gpm @ 22 ft TDH, Each 

 Firm Capacity   628 gpm, Each 

 Motor HP    5 HP, Each 
 

D. Dewatering Feed Pumps 

 Type    Progressive Cavity 

 Number   1 

 Design Capacity    50 gpm 

 Motor HP    7.5 HP 
 

6. SOLIDS PROCESSING 

A. Solids Handling Tanks 

 Number of Tanks  4 

 WAS Holding Total Volume 178,000 Gal 

 Lime Mixing Total Volume 98,675 Gal 

 Feed Tanks Volumes  98,675 Gal Each (2 total) 

 Number of Mixers  5 
 

B. Rotary Drum Thickener 

 Number   1 

 Max Capacity   125 gpm 

 Motor HP   1.5 HP 
 

C. Dewatering Screw Press 

 Number   1 

 Max Solids Loading  255 lbs/hr 

 Motor HP   3 HP 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 19 

 
D. Dewatered Cake Screw Conveyor 

 Number   1 

 Max Solids Loading  45 cu. Ft./hr 
 

7. UV DISINFECTION/TERTIARY FILTRATION 

A. Ultraviolet System 

 Type    Open Channel, Low Pressure 

 Number of Banks   2  

 Number of modules  18 

 Number of lamps per module 8 

 Total No. of Bulbs  144 

 Performance of Existing System 

Effluent results indicate the NWRF is producing effluent water quality consistently meeting permit 

requirements. Figure 2-12 provides data from 2013-2019 and illustrates average monthly BOD5 and 

TSS concentrations are generally below the 30-day average permit value of 30 mg/L. Average monthly 

effluent NH3 concentrations are also observed to be below the minimum daily maximum permit values.  

 
Figure 2-12. NWRF Effluent Performance for BOD5, TSS, Ammonia, and TIN 

 

0

5

10

15

20

25

30

35

40

45

Jan-16 Dec-16 Dec-17 Dec-18 Dec-19

m
g/

L

Effluent BOD5 Effluent TSS Effluent Ammonia

BOD and TSS, 30 Day Average Limit Ammonia, Lowest Daily Max Limit Effluent TIN

BOD5 and TSS 30-Day Average Limit = 30 mg/L 

NH3 Daily Maximum Limit = 1.9 

mg/L 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 20 

Effluent results for E. Coli are provided in Figure 2-13, and effluent sample results for numerous metal 

constituents are shown in Figure 2-14 through Figure 2-16. Additionally, staff at the NWRF have 

continuously monitored and sampled for arsenic from 2016 through 2019, however all sample results 

were below detection limit and were reported as zero on historical records.   

 
Figure 2-13. NWRF Effluent Performance for E. Coli 

 
Figure 2-14. NWRF Effluent Performance for Nickel, Selenium, and Uranium 

0

5

10

15

20

25

30

35

40

45

50

Jan-16 Dec-16 Dec-17 Dec-18 Dec-19

C
FU

/1
0

0
M

L

Effluent E. Coli

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

Jan-16 Dec-16 Dec-17 Dec-18 Dec-19

µ
g/

L

Effluent Lead Effluent Nickel Effluent Selenium Effluent Uranium, Natural Total



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 21 

 
Figure 2-15. NWRF Effluent Performance for Mercury and Silver 

 
Figure 2-16. NWRF Effluent Performance for Zinc and Iron 

 Existing Air Quality Permit 

The Town does not have an air quality permit for the existing wastewater treatment facilities, nor is 

one required. Odor control has not been a significant issue at this facility given the rural location. 

0.00

0.00

0.00

0.01

0.01

0.01

0.01

0.01

Jan-16 Dec-16 Dec-17 Dec-18 Dec-19

µ
g/

L

Effluent Mercury Effluent Silver

0.00

20.00

40.00

60.00

80.00

100.00

120.00

Jan-16 Dec-16 Dec-17 Dec-18 Dec-19

µ
g/

L

Effluent Zinc Effluent Iron, Total Recoverable Effluent Iron, Dissolved



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 22 

Biofilters are currently used for treating foul air from the headworks building. When future expansions 

are undertaken, odor control for some aspects of the treatment processes proposed may become a 

consideration. The Town, along with the State, will evaluate odor control concerns at that time. 

 Existing Stormwater Management Plan 

Since the SWRF is not in operation and is not discharging, a stormwater discharge permit is not 

required for the facility. Previously, the NWRF was operating under the Stormwater Discharge Permits 

No. COR900835 and COR900843, however, the CDPHE granted a termination for both of these 

permits. The effective date of termination of both stormwater discharge permits was May 1, 2017.   

 Existing Site Characterization 

The SWRF site is within the 100-year flood plain for Coal Creek.  Treatment facilities were protected 

from flooding by importing fill to raise the elevation of the site surface above the 100-year flood level 

prior to constructing facilities. No part of the SWRF mechanical treatment plant is within the 100 year 

flood plain for Coal Creek.  

Figure 2-17 shows the Flood Insurance Rate Map (FIRM) for the 100-year flood plain in relation to the 

NWRF. As part of the land agreement with the Town of Erie, the mining company was required to fill 

the NWRF site to an acceptable elevation for the treatment plant. A floodplain analysis was conducted 

by Martin/Martin Inc. ,to ensure that the floodway would not be altered by the filling project and that 

no adjacent properties would be adversely affected. It was determined that the 100-year floodplain 

elevation at the southern edge of the NWRF property is 4934.7. Knowing the 100 year floodplain 

elevation, the site was graded to 4940.0 at a minimum to ensure that the site is located well above the 

100 year floodplain. No part of the NWRF site is within the floodway of Boulder Creek.  A Letter of 

Map Revision (LOMR) for Lower Boulder Creek was completed by FEMA in March of 2013, and a copy 

of the LOMR has been included in Appendix E.  A soils analysis is also provided in Appendix E.  

 Existing Facility Emergency Response Protocols 

Both wastewater treatment facilities incorporates a plant-wide supervisory control and data 

acquisition (SCADA) system which monitors critical processes and equipment. Alarm functions within 

the plants are tied to dial-up service which alerts the operator on call. Offsite, remote SCADA 

functions include monitoring the lift station located at Bonanza and State Highway 7. Emergency 

generators have been permanently installed at all treatment and key facilities which powers critical 

processes in the event of power failure. A portable generator is also on standby for the lift station. 

Alarm notifications are sent to operators when emergency power is called for by the SCADA system. 

A copy of the Town’s Emergency Operations Plan is included in Appendix F. A memo which clarifies 

additional emergency response procedures not otherwise included in the Emergency Operations Plan 

is also included in Appendix F. 



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 23 

 

Figure 2-17. FEMA FIRM Floodplain Map for the Erie NWRF



Wastewater Utility Plan 

 Town of Erie 
 

  August 20, 2020 | 24 

Along the west side of the NWRF treatment site is a storage reservoir. Since the storage reservoir is 

located closer to the floodway, Martin/Martin, Inc. determined that raising the bank height above the 

100 year floodplain elevation would affect adjacent or downstream properties. Therefore the 